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FAN UNIT 27BB

27BB
ITEM REPLACEMENT
NO. PART NAME LDC PART NUMBER 070| 080)090]100/110}120|130 |140
FAN SECTION GROUP
1 Fan Wheel - 3" Bore AC LA22LA-312 1
- 3" Bore AC LA22LA-215 1
- 4" Bore AT LA22LA-315 112
- 5" Bore AC LA221A-321 2
- 5.025" Bore AC LA22LA-651 2
- 5.025" Bore AC LA22LA-653 2
- 5.025" Bore AC LA22LA-656 ) 2
Each Include :
Mounting Clamps as shown below.
Replacement Fan Hub Clamp Pkg.
(Brundage Wheels)
- 3" Bore x 3/4" Wide NS 41E28-171 21 2
- 4" Bore x 3/4" Wide AC TA72LZ<400 2
NS Replacement Fan Hub Clamp Pkg.
(Lau Wheels)
- 3" Bore x 1" Wide AC LA72LZ-300 2] 2
- 4" Bore x 1 1/4" Wide AC LA72LZ-400 2 |2
- 5.025" Bore x 1 1/4" Wide NS LA72LZ-500 2 12 |2 |2
2 Fan Shaft Assembly - 70" Lg. AC 39W7-234 111
- 90" Lg. AC 39W9-234 1
- 99" Lg. AC 39W10-234 1
-128 1/2" Lg. AC 39BA110-1044 1]1 (1 {1
3 Fan Housing Assembly ﬁ *39W8-A124 1
39BB080-344 111122
NS 39BA110-153 2
NS 39BB130-233 2
*Fan Housing Cut-Off included. NS 39BA120-153 2
NS Fan Housing Cut-Off Assembly AC 39BB080-122 1|11 (2|2
NS 39BA110-183 2
NS 39BB130-183 2
NS 39BA120-183 2
NS Fan Shaft Sq. Key - 1/4 Sq.x2 1/4" Lg.|AC AWO01DA-100 1141
- 3/8 Sq.x1 1/4" Lg.|Ns AW01DA-228 1
NS Fan Shaft Rect. Key-1/2"x7/16"x2" Lg. |AC AWO1DA-271 1111 |1
4 Bearing - 1 3/16" M.E. AC KT62CZ-092 11111
- 17/16" M.E. AC KT62CZ-116 1
- 2 3/16" M.E. AC KT62CZ-159 1|11 |1
-1 3/16" 0.E. AC +KT62ZA-090 1|11 |11 (1 ]1}1
5 Bearing Plate AC 39W10-1193 2 2 | 2
5 Bearing Plate M.E. AC 39W10-1183 1
M.E. (PSN 714604820) AC 39BA110-1083 1|1 1
M.E. (SSN 714604820) AC 39CB110-1102 1 (1 1
M.E. NS 39BB130-1372 1
0.E. AC 39W10-1193 1
0.E. (PSN 714604820) AC +39BA110-1592 1|1 1
0.E. (SSN 714604820) AC 39W10-1183 1
NS +39BB130-1362
+Depending on unit size, also order Bearing Plate marked (+). *
6 Motor Base - (For Motors up to 7 1/2HP)NS 39AC7-A319 1 1 1 {1
- (For Motors up to 20HP) NS 39AC14-A319 1]l1 {1 {1 {1 {1 |1
- (For Motors up to 50HP) NS 39AC14-A329 1 1 1

PAGE 2 Litho in U.S.A.



. &\Oé

Ay

gg?){x% FAN UNIT 27BB

ITEM REPLACEMENT USED ON 27BB
NO.| PART NAME 1DC pART NUMBER | 070J080J090f100]110[120]130] 140

FAN SECTION GROUP (CONT'D.)

NS Lubrication Plate AC 39W7-6132 1 1 1 1 1 1 1 1
NS Rotation Arrow NS 39AC7-1481 1 1 1 1 1 1 1 1
NS Label - '"Pulley" NS 39W7-1261 1 1111141 1 1 1
- '"Drive Package' NS 39AC7-1491 1 1111141 1]11]1

NS "Carrier" Nameplate NS 51VA4-2922 1 1 1

NS 39W12-1104 1 1
7 Belt Guard NS 39AC7-574 1

NS 39AC9-574 1 1

NS 39AC11-574 1

NS 39BA110-254 1

NS 39CA140-~164 1 1

GENERAL FASTENING GROUP

Hex Hd. Capscrew - 1/4 - 20 x 1/2" Lg. AC AAO6BS-166 21214146 441 4
- 1/4 - 20 x 5/8" Lg. AC AA06BS-167 8 8
- 3/8 - 16 x 3/4" Lg. NS AA06BS-228 4 4 4 4 4 4
- 3/8 - 16 x 1" Lg. AC AA06BS-230 36 |36
-3/8 -16 x 1 3/4" Lg. | PT | AA06BS-234 s |s|s 4| 4
- 1/2 - 13 x 1" Lg. NS | AA06BS-290 gs|s|s|s|s]s|s|s
-1/2 - 13 x 1 3/4" Lg. | ac | AAO6BS-294 4
- 5/8 - 11 x1 1/4" 1Lg. NS AAQ6BS-322 4 4 4 4 4 4

Hex Hd. Self Tap Screw - 1/4-20 x 1/2" Lg.| PT AK92AB-166 39 |57 |57 |89 |85 |93
- 1/4-20 x 3/4" Lg.| PT AK92AB-168 14 {14 |14 |20 |20 (20

Pan Hd. Self Tap Screw - #10 - 24 x 1/2" Lg.NS AL72AB-216 3 6 |6| 6|66
Speed Mut - 1/4 NS AS41CZ-320 212 (44| 6|4l
Sq. Nut - 1/4 - 20 NS AT41AB-171 10 |10 |10 |16 [16 |16

- 3/8 - 16 NS AT41AB-241 12 112 12 |4 |4 4| a] 4
- 5/8 - 11 NS AT41AB-331 70 R B A A
Hex Nut - 1/4 - 20 AC AT39AB-171 8| 8
- 3/8 - 16 AC AT39AB-241 36 |36

-1/2 - 13 AC AT39AB-301 4
Plate Washer - 1/4 AC AUO1AB-171 21214 |4 4] 4]
- 3/8 AC AUO1AB-241 24 (24 124 {12 J12 j12 {12 |12
-1/2 AC AUO1AB-301 88|88 |8] 8
Lockwasher - 1/4 PT AU11AS-171 10 |10 |10 (16 |16 |16 8 8
- 3/8 PT AU11AS-241 12 |12 {12 | 4 | 4 | &4 |40 |40

-1/2 PT AU11AS-301 4
- 5/8 PT AU11AS-331 4144|4688 4] 4
Bearing Plate Washer NS 27NS-1231 8 8 8 8 8 8 8 8
Plug Button NS KA51AD-380 12 |12
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